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https://xnet.hsl.gov.uk/aims/APTSLabs/AIMS/AUAIMS_Labs_RoundResultsReportSTD_v6.aspx

Asbestos in Materials Individual Results : Round 071 : 071 AIMS R71
For Laboratory Number : 1367 Scientific Services Ltd (Cornwall)
Report Issued 02/11/2020 13:36:38
Report No. 071/187/12683/ 22097
Your Performance Score 0
Your Performance Classification Good
Your Score This Round 0
Sample Your Result Assigned Result Sample Score
1 Amosite Amosite 0
2 No Asbestos No Asbestos 0
3 Crocidolite Crocidolite 0
a Chrysotile Chrysotile 0
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